
TE 300 IKD 2026 <2026><F2442Z7>
CYLINDER, CYLINDER HEAD

81536

Pos Part Number Description Additional Text Quantity

1 A45030105266 Cylinder cpl. with flange 1.00

2 A45030538000 Cylinder + Piston 1.00

3 0770107020 O-Ring 107x2 1.00

4 0770078020 O-RING 78,00X2,00 VIT. BLACK 1.00

5 T45130060000 Combustion chamber insert EXC 1.00

6 A45030006100 Cylinder head 1.00

7 0603061001 CU-SEAL RING DIN7603-6X10X1 1.00



8 0025060106 HH collar screw M6x10 TX30 1.00

9 0770023025 O-ring 23x2,5 Viton 75SH 1.00

10 56530080000 CU-SEAL RING 8 X 16 X 1 6.00

11 54830079000 COLLAR SCREW M 8X35 WS=13 6.00

12 55530044000 Collar nut M10-SW13 ZnNi 4.00

13 0835100300 Stud bolt M10x30 4.00

14 A44030035020 Cylinder base gasket 0.00

14 A44030035025 Cylinder base gasket 0.00

14 A44030035030 Cylinder base gasket 0.00

14 A44030035040 Cylinder base gasket 0.00

14 A44030035050 Cylinder base gasket 0.00

14 A44030035070 Cylinder base gasket 0.00

14 A44030035080 Cylinder base gasket 0.00

15 A44030087000 Engine vent hose 1.00

16 76014060050 EJOMAT DOUBLE PIN 60X12/M6X22 2.00

17 0145810501600S Countersunk screw ISO 14581-M5 2.00

18 T45130505050 Exhaust port insert 1.00

19 T45137001000 1.00

22 0025050256 HH COLLAR SCREW M5X25 ISA30 6.00

23 T45137007000 Control cover right 1.00

24 A44037006000 Control cover seal, left 2.00

25 0770002226200 X-ring 21.89x2.62 FKM 70 1.00

26 A44037005000 exhaust control cover left 1.00

27 51005174000 Retaining cap 2.00

28 0025060356 HH collar screw M6x35 TX30 5.00

29 79435047000 water temperature sensor 1.00

30 A45041075000 crank case pressure sensor 1.00

31 A44041087000 Pressure sensor flange 1.00

32 0017060206 SCREW F. PLASTIC K60X20AL SW6 1.00

33 00050210706 VARIABLE ONE-EAR CLAMP 21,0MM 1.00

34 A45041075060 Pressure sensor cover 1.00

35 A45041075050 Pressure sensor EPDM plate 1.00

36 0912060353 AH SCREW DIN0912-M 6X35 2.00

37 0377101018000 O-ring 10x1.8 HNBR70 black 1.00

38 A44041023044 Injector 1.00

39 T45141513000 Injector holder 1.00

40 0025050206S Hex collar screw, M5x20 ISA30 2.00

99 A44030097000 Sealkit cylinder MX 250/300 0.00


